HEADLIGHT

Part No.

Description

Qty per Vehicel

PMZ200-S-A-001

HEADLIGHT ASSY

PMZ200-S-A-002

HEXAGONAL FLANGE BOLT M6x20

PMZ200-S-A-003

SELF ATTACKING CLIP ST4.8

PMZ200-S-A-004

FLAT WASHER@6x¢18x%1.5

WlW|w|F

SPEEDOMETER

ocooo il
Part No. Description Qty per Vehicel
PMZ200-S-B-001 [INSTRUMENT
PMZ200-S-B-002 [INSTRUMENT INSTALLATION BASE
PMZ200-S-B-003 |[INSTRUMENT SUPPORT

PMZ200-S-B-004

HEXAGON FLANGE NUTS M6

PMZ200-S-B-005

HEXAGONAL FLANGE BOLT M6x16

PMZ200-S-B-006

HEXAGON BOLT M5x12

w|n|w|r ||~




HANDLEBAR

\-/-::’ 17
1

@® "

(\) y

| ” 1

f\.
12

w oo

1 BE

Part No.

Description

Qty per Vehicel

PMZ200-S-C-001

HANDLEBAR

PMZ200-S-C-002

HANDLE BAR COVER

PMZ200-S-C-003

UPPER FIXING BASE, HANDLEBAR

PMZ200-S-C-004

HANDLE BAR BASE

PMZ200-S-C-005

DOWN FIXING BASE, HANDLEBAR

PMZ200-S-C-006

LEFT HAND GRIP

PMZ200-S-C-007

RIGHT HAND GRIP

PMZ200-S-C-008

RIGHT SWITCH COMP

PMZ200-S-C-009

LEFT SWITCH COMP

PMZ200-S-C-010

RIGHT BALANCED TERMINAL

PMZ200-S-C-011

LEFT BALANCED TERMINAL

PMZ200-S-C-012

HEXAGONAL FLANGE BOLT M10x
1.25x45

PMZ200-S-C-013

HEXAGON FLANGE NUTS M10x1.25

PMZ200-S-C-014

HANDLE BAR BUSH @10

PMZ200-S-C-015

THROTTLE CABLE A+B=90mm

PMZ200-S-C-016

HEXAGONAL SOCKET HEAD BOLT
M6x30

A |r(rlw| [kl ]NdRIR R -

PMZ200-S-C-017

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12

PMZ200-S-C-018

HEXAGONAL SOCKET HEAD BOLT
M6x35




WINDSHIELD

_—

)«

EEE—
e
/ 8

OO0
OO0

_|WY
T Qe E

7

9
e,

Part No.

Description

Qty per Vehicel

PMZ200-S-D-001

WINDSREEN

PMZ200-S-D-002

WINDSREEN BRACKET

PMZ200-S-D-003

WINDSREEN ROCKER ARM

PMZ200-S-D-004

SHAFT

PMZ200-S-D-005

WINDSREEN ROTATING BRACKET
SHAFT

N Rk

PMZ200-S-D-006

HEXAGONAL SOCKET HEAD BOLT
M6x16

PMZ200-S-D-007

HANDLE

PMZ200-S-D-008

WINDSREEN SPRING

PMZ200-S-D-009

WINDSREEN SHAFT LINING

PMZ200-S-D-010

WINDSREEN LIMIT SLEEVE

PMZ200-S-D-011

RUBBER PAD ®19xd5.8%x2

AIBRINININ] 0




BRAKE SYSTEM&MIRRORS

N %

Part No. Description Qty per Vehicel
PMZ200-S-E-001 [ASSY
PMZ200-S-E-002 [LEFT MIRROR

PMZ200-S-E-003

RIGHT MIRROR

PMZ200-S-E-004

HEXAGONAL FLANGE BOLT M8x32

PMZ200-S-E-005

HEXAGONAL FLANGE BOLT M8x40

PMZ200-S-E-006

HEXAGONAL FLANGE BOLT M6x32

PMZ200-S-E-007

FLAT WASHER ¢@6x¢18x1.5

PMZ200-S-E-008

FRONT BRAKE PAD (A PAIR)

PMZ200-S-E-009

REAR BRAKE PAD (A PAIR)

PMZ200-S-E-010

FRONT BRAKE LEVER

PMZ200-S-E-011

FRONT BRAKE PUMP

PMZ200-S-E-012

FRONT BRAKE OIL PIPE

PMZ200-S-E-013

FRONT BRAKE LOWER PIPE

PMZ200-S-E-014

FRONT BRAKE PUMP

PMZ200-S-E-015

REAR BRAKE LEVER

PMZ200-S-E-016

REAR BRAKE PUMP

PMZ200-S-E-017

REAR BRAKE OIL PIPE

PMZ200-S-E-018

REAR BRAKE LOWER PIPE

PMZ200-S-E-019

REAR BRAKE PUMP

=Y IS =Y =Y (RN Y [N PR [N P [EY PR PN PSR 1 S0 [CY SN 5y JSN




FRONT PANEL, HEADLIGHT ASSY

9

-

Z |
- 12
/
' =
-

Part No.

Description

Qty per Vehicel

PMZ200-S-F-001

RIGHT FRONT PROTECTIVE

PMZ200-S-F-002

LEFT FRONT PROTECTIVE

PMZ200-S-F-003

FRONT RIGHT TURN SIGNAL
ASSEMBLY

PMZ200-S-F-004

ASSEMBLY

PMZ200-S-F-005

RIGHT FRONT PROTECTIVE PANEL
DECORATION

R || k-

PMZ200-S-F-006

LEFT FRONT PROTECTIVE PANEL
DECORATION

PMZ200-S-F-007

FRONT PANEL

PMZ200-S-F-008

BOARD

PMZ200-S-F-009

FRONT VENTILATION OPENING

PMZ200-S-F-010

HEADLIGHT COVER

Rlelkl~] -

PMZ200-S-F-011

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16

PMZ200-S-F-012

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12

PMZ200-S-F-013

BUCKLE

PMZ200-S-F-014

SELF ATTACKING CLIP ST4.8

PMZ200-S-F-015

EXPANSION NAIL

EXPANSION SLEEVE

PMZ200-S-F-016

HEXAGONAL FLANGE BOLT M5x16

PMZ200-S-F-017

FRONT TURN SIGNAL BUFFER
RUBBER SLEEVE LINER

PMZ200-S-F-018

RIGHT FRONT TURN SIGNAL
BUFFER RUBBER SLEEVE

PMZ200-S-F-019

LEFT FRONT TURN SIGNAL
BUFFER RUBBER SLEEVE

PMZ200-S-F-020

CAMERA COMPONENTS

PMZ200-S-F-021

CAMERA PRESSURE BLOCK




FUEL CAP,GLOVE COMPARTMENT

16

Part No.

Description

Qty per Vehicel

PMZ200-S-G-001

FRONT BOX

1

PMZ200-S-G-002

IGNITION SWITCH DECORATIVE
COVER

1

PMZ200-S-G-003

CENTRAL PROTECTIVE PLATE
CONNECTOR

PMZ200-S-G-004

UPPER DECORATIVE PANEL OF
THE FRONT CARGO BOX

PMZ200-S-G-005

FUEL TANK CENTRAL PROTECTIVE

PLATE

PMZ200-S-G-006

USB CHARGING SOCKET

PMZ200-S-G-007

FUEL TANK COVER

PMZ200-S-G-008

FUEL TANK INNER COVER

PMZ200-S-G-009

LOWER DECORATIVE PANEL OF
THE FRONT CARGO BOX

PMZ200-S-G-010

FUEL TANK LOCK COMP

PMZ200-S-G-011

FUEL TANK CAP ROCKER ARM
BLOCK

PMZ200-S-G-012

OVERFLOW PIPE

PMZ200-S-G-013

FUEL TANK CAP SHAFT SPRING

PMZ200-S-G-014

FUEL TANK PROTECTION COVER

PMZ200-S-G-015

PLATE CLAMP @11

PMZ200-S-G-016

BUCKLE

PMZ200-S-G-017

DAMPER

PMZ200-S-G-018

FUEL TANK CAP SHAFT

PMZ200-S-G-019

SELF ATTACKING CLIP ST4.8

PMZ200-S-G-020

HEXAGONAL FLANGE WITH
GASKET BOLT M6x12

R |olr|lkr|lw|lkr|kr]lkrk] ~, k] » Rk -

PMZ200-S-G-021

HEXAGONAL FLANGE WITH
GASKET BOLT M6x16

PMZ200-S-G-022

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12

PMZ200-S-G-023

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16




' 2
3

googe '"
5

19
goopttee
20 a v

18

e

SIDE PANEL,FOOTREST

| 4

\ -

7 LA %L T
™ wop

| »
CEETRIER 4 4 4 1 »
14
6
9
»

8

gap 7 T ?

Part No.

Description

Qty per Vehicel

PMZ200-S-H-001

LEFT SIDE COVER

PMZ200-S-H-002

RIGHT SIDE COVER

PMZ200-S-H-003

LEFT FOOTREST MAT

PMZ200-S-H-004

RIGHT FOOTREST MAT

PMZ200-S-H-005

RIGHT FOOTREST

PMZ200-S-H-006

LEFT FOOTREST

PMZ200-S-H-007

BOTTOM COVER

PMZ200-S-H-008

REPAIR COVER,FOOTREST

PMZ200-S-H-009

FRONT INNER FENDER

PMZ200-S-H-010

RIGHT PROTECTIVE COVER

PMZ200-S-H-011

LEFT PROTECTIVE COVER

PMZ200-S-H-012

RIGHT REAR DECORATIVE COVER

PMZ200-S-H-013

LEFT REAR DECORATIVE COVER

PMZ200-S-H-014

EXPANSION NAIL

EXPANSION SLEEVE

olo|r|r|r|rlkr|kr]lRr|R]Rr|FR]R|F]~

PMZ200-S-H-015

BUCKLE

[EnN
N

PMZ200-S-H-016

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16

N
w

PMZ200-S-H-017

SELF ATTACKING CLIP ST4.8

N
w

PMZ200-S-H-018

HEXAGONAL FLANGE WITH
GASKET BOLT M6x12

D

PMZ200-S-H-019

HEXAGONAL FLANGE WITH
GASKET BOLT M6x16

PMZ200-S-H-020

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12




STEERING STEM

. 00
f 10 Q0O
12
1n Q0O
13 -0 O g
Part No. Description Qty per Vehicel

PMZ200-S-I1-001

STEERING STEM

PMZ200-S-1-002

RIGHT FRONT SHOCK ABSORBER

PMZ200-S-I-003

LEFT FRONT SHOCK ABSORBER

PMZ200-S-1-004

FRONT FENDER

PMZ200-S-1-005

FRONT ABS SENSOR

PMZ200-S-1-006

WIRE TUBE DOUBLE BUCKLE

PMZ200-S-I-007

DOUBLE OIL PIPE CLAMP

PMZ200-S-1-008

DUSTPROOF COVER

PMZ200-S-I-009

LOWER PLATE OIL SEAL

PMZ200-S-1-010

LOCKING NUT

PMZ200-S-1-011

BEARING(CONVEX)

PMZ200-S-1-012

BEARING(CONVEX)

PMZ200-S-1-013

UPPER BEARING

PMZ200-S-1-014

LOWER BEARING

PMZ200-S-I-015

AIRCRAFT HEADBANDS

PMZ200-S-1-016

50

PMZ200-S-1-017

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-1-018

HEXAGONAL SOCKET HEAD STEP
BOLT M6x14(STEP 2)

NG 13,1 N SN PN FE) PN PR [ O] S TSN SN PN RN TN =Y T I




; tfi .

FRONT WHEEL ASSY

Part No.

Description

Qty per Vehicel

PMZ200-S-J-001

FRONT TIRE 100/80-14

PMZ200-S-J-002

FRONT DISC BRAKE DISC

PMZ200-S-J-003

FRONT HUB MT2.5x14

PMZ200-S-J-004

FRONT ABS SENSING SISC

PMZ200-S-J-005

RIGHT BUSH , FRONT WHEEL ¢20x
©12x20

NI

PMZ200-S-J-006

LEFT BUSH , FRONT WHEEL @20x¢
12x21

PMZ200-S-J-007

VALVE STEM

TYRE VALVE CAP

PMZ200-S-J-008

DISC BRAKE DISC BOLT(COATED
WITH GLUE)M8x30-¢p10x8

PMZ200-S-J-009

HEXAGON HEADED BOLT M5x12

PMZ200-S-J-010

HEXAGON FLANGE NUTS M12x1.25

PMZ200-S-J-011

HEXAGONAL FLANGE BOLT M12x
1.25x215

R |Rrlw]| o |[kr|k] -




1 1 )

REAR WHEEL

o,

7 .’.l(Os

| Al

Part No.

Description

Qty per Vehicel

PMZ200-S-K-001

REAR HUB MT3.50x13

PMZ200-S-K-002

REAR TIRE 130/70-13

PMZ200-S-K-003

REAR BRAKE DISC

PMZ200-S-K-004

HEXAGON HEADED BOLT M5x12

PMZ200-S-K-005

SHAFT SLEEVE @25x@17x32

PMZ200-S-K-006

SHAFT SLEEVE @25x@17x5

PMZ200-S-K-007

VALVE STEM

VALVE CAP

PMZ200-S-K-008

HEXAGON FLANGE NUTS M16x1.5

PMZ200-S-K-009

DISC BRAKE DISC BOLT(COATED
WITH GLUE)M8x30-¢p10x8

N PN R T =Y F N TS =y S

SEAT ASSY

2

00
o

o
o

Part No.

Description

Qty per Vehicel

PMZ200-S-L-001

SEAT

1

PMZ200-S-L-002

SEAT CUSHION ROCKER ARM
COMBINATION

1

PMZ200-S-L-003

HEXAGON FLANGE NUTS M6

5




2

FUEL TANK

S 5577,

CTTTFT T

—a» 3D "

g

Part No.

Description

Qty per Vehicel

PMZ200-S-M-001

FUEL TANK

1

PMZ200-S-M-002

FUEL TANK CAP

1

PMZ200-S-M-003

FUEL PUMP ASSY (WITH
PRESSURE PLATE)

[ERN

PMZ200-S-M-004

HIGH PRESSURE OIL PIPE
(INCLUDING FILTER)

PMZ200-S-M-005

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-M-006

HEXAGONAL FLANGE BOLT M5x12

PMZ200-S-M-007

IRON WIRE CLAMP

PMZ200-S-M-008

TIE

RIN|O|&~] -




TAILLIGHT , DECORATIVE PANEL ASSY

b

W 12
FEs-- 10

LR 4

7

e 1n

Part No.

Description

Qty per Vehicel

PMZ200-S-N-001

TAIL LAMP

1

PMZ200-S-N-002

RIGHT CAR BODY COVER
DECORATION

[ERN

PMZ200-S-N-003

LEFT CAR BODY COVER
DECORATION

PMZ200-S-N-004

RIGHT CAR BODY COVER

PMZ200-S-N-005

LEFT CAR BODY COVER

PMZ200-S-N-006

RIGHT TAILLIGHT COVER

PMZ200-S-N-007

LEFT TAILLIGHT COVER

PMZ200-S-N-008

REAR CENTER LOWER COVER

PMZ200-S-N-009

HEXAGONAL FLANGE WITH
GASKET BOLT M6x12

PMZ200-S-N-010

SELF ATTACKING CLIP ST4.8

PMZ200-S-N-011

EXPANSION NAIL

EXPANSION SLEEVE

PMZ200-S-N-012

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16

o |Nv[Nv]o| N Rkl -

PMZ200-S-N-013

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12

[EY
I




LUGGAGE BOX, BATTERY, HANDRAIL COMP

Part No.

Description

Qty per Vehicel

PMZ200-S-0O-001

LUGGAGE BOX (WITH
WATERPROOF MAT)

PMZ200-S-0-002

REAR CENTER COVER

PMZ200-S-0-003

RIGHT HANDRAIL(REAR SHELF)

PMZ200-S-0-004

LEFT HANDRAIL (REAR SHELF)

PMZ200-S-0-005

HEAT SINK COVER FOAM

PMZ200-S-0-006

BATTERY

PMZ200-S-O-007

EXPANSION NAIL

EXPANSION SLEEVE

PMZ200-S-0O-008

HEXAGONAL FLANGE WITH
GASKET BOLT M6x16

[ZVH | O [ S SN [ O] ) RN R RSN

PMZ200-S-0-009

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16

PMZ200-S-O-010

FLAT WASHER ¢8x¢@18x1.5

PMZ200-S-0-011

REAR SHELF FRONT LINING

PMZ200-S-0O-012

HEXAGONAL FLANGE BOLT M8x25

PMZ200-S-0-013

SELF TAPPING CLIP ST4.8

PMZ200-S-O-014

RUBBER

R B EES




4
11

r:? i
® ¢ -

>

MUFFLER ASSY.

00

e Q0

1 m

3
27 O‘*‘ 9
4

Part No.

Description

Qty per Vehicel

PMZ200-S-P-001

MUFFLER

1

Catalytic

PMZ200-S-P-002

OXYGEN SENSOR

PMZ200-S-P-003

MUFFLER COVER

PMZ200-S-P-004

COVER

PMZ200-S-P-005

SCREW M6x20

PMZ200-S-P-006

PAD

PMZ200-S-P-007

x5

PMZ200-S-P-008

HEXAGONAL FLANGE BOLT M10x
1.25x60

PMZ200-S-P-009

HEXAGON FLANGE NUTS M6

PMZ200-S-P-010

RUBBER,COVER

PMZ200-S-P-011

MUFFLER END

PMZ200-S-P-012

MUFFLER INNER

PMZ200-S-P-013

CROSS SHAPED FLAT HEAD BOLT
M6x12

ARkl w [Rrlola|lw|k]-




REAR FENDER

™re
TF +

¥

000
000

—
o

5

7
18 "*,'
29 ﬂ*'l’

o e 20 9

14 10

-:W—

e

N
—

s NS
S

Part No.

Description

Qty per Vehicel

PMZ200-S-Q-001

REAR INNER FENDER

PMZ200-S-Q-002

REAR LICENSE PLATE BRACKET

PMZ200-S-Q-003

SIDE REFLECTOR

PMZ200-S-Q-004

LICENSE PLATE LIGHT COVER

PMZ200-S-Q-005

REAR FENDER

PMZ200-S-Q-006

REAR FENDER BRACKET

PMZ200-S-Q-007

REAR REFLECTOR

PMZ200-S-Q-008

REAR RIGHT TURN LIGHT ASSY

PMZ200-S-Q-009

REAR LEFT TURN LIGHT ASSY

PMZ200-S-Q-010

REAR LICENSE PLATE LIGHT

PMZ200-S-Q-011

REAR TURN SIGNAL BUFFER
RUBBER SLEEVE LINER

SR T I P N N I Y Y R

PMZ200-S-Q-012

LEFT REAR TURN SIGNAL BUFFER
RUBBER SLEEVE

=

PMZ200-S-Q-013

RIGHT REAR TURN SIGNAL
BUFFER RUBBER SLEEVE

PMZ200-S-Q-014

FLAT WASHER ¢@6x¢18x1.5

PMZ200-S-Q-015

EXPANSION NAIL

EXPANSION SLEEVE

PMZ200-S-Q-016

HEXAGON FLANGE NUTS M6

PMZ200-S-Q-017

HEXAGONAL FLANGE BOLT M5x12

PMZ200-S-Q-018

HEXAGONAL FLANGE WITH
GASKET BOLT M6x12

H RO~ |W] -

PMZ200-S-Q-019

HEXAGONAL FLANGE WITH
GASKET BOLT M6x16

PMZ200-S-Q-020

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.2x12

PMZ200-S-Q-021

CROSS RECESSED PAN HEAD
TAPPING SCREWS ST4.8x16

PMZ200-S-Q-022

SELF TAPPING CLIP ST4.8




FRAME ASSY, ENGINE HANGER, PEDAL

Part No.

Description

Qty per Vehicel

PMZ200-S-R-001

FRAME ASSY

1

PMZ200-S-R-002

UPPER STEERING
BEARING(CONCAVE)

[ERN

PMZ200-S-R-003

LOWER STEERING
BEARING(CONCAVE)

PMZ200-S-R-004

LEFT PEDAL

PMZ200-S-R-005

RIGHT PEDAL

PMZ200-S-R-006

REAR SHOCK ABSORBER

PMZ200-S-R-007

RELAY INSTALLATION BRACKET

PMZ200-S-R-008

ECU INSTALLATION BRACKET

PMZ200-S-R-009

PKE INSTALLATION BRACKET

PMZ200-S-R-010

ENGINE HANGER (INCLUDING
BUFFER RUBBER)

PMZ200-S-R-011

PLUG IN CLIP

N N R I RIS

PMZ200-S-R-012

AIRCRAFT HEADBANDS

=
a1

PMZ200-S-R-013

FLAT WASHER

D

PMZ200-S-R-014

HEXAGONAL FLANGE BOLT M8x32

N

PMZ200-S-R-015

HEXAGONAL FLANGE LOCKING
NUT M10x1.25

w

PMZ200-S-R-016

HEXAGONAL FLANGE BOLT M12x
1.25x275

PMZ200-S-R-017

HEXAGONAL FLANGE BOLT M10x
1.25x190

PMZ200-S-R-018

HEXAGONAL FLANGE LOCKING
NUT M12x1.25

PMZ200-S-R-019

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-R-020

HEXAGONAL FLANGE BOLT M6x16

PMZ200-S-R-021

HEXAGONAL FLANGE BOLT M5x16

PMZ200-S-R-022

CBS BRACKET

PMZ200-S-R-023

RECTIFIER BRACKET

RN O] -




CARBON CANISTER

Part No.

Description

Qty per Vehicel

PMZ200-S-S-001

CANISTER

PMZ200-S-S-002

DUMP VALVE

PMZ200-S-S-003

ONE-WAY VALVE

PMZ200-S-S-004

PLATE CLAMP ©@4.5

ol ||~

ENGINE ASSY

Part No.

Description

Qty per Vehicel

PMZ200-S-T-001

ENGINE ASSY

PMZ200-S-T-002

REAR WHEEL CONNECTING PLATE

PMZ200-S-T-003

REAR WHEEL FENDER

PMZ200-S-T-004

AIR FILTER(INCLUDING CLAMP)

PMZ200-S-T-005

THROTTLE BODY ASSY

PMZ200-S-T-006

IGNITION COIL

PMZ200-S-T-007

SPRAY NOZZLE

PMZ200-S-T-008

FULE INJECTION CAP

PMZ200-S-T-009

CYLINDER HEAD TEMPERATURE
SENSOR

NI N RN RN

PMZ200-S-T-010

REAR CONNECTING PLATE
DECORATIVE COVER

PMZ200-S-T-011

AIR CLEANER FILTER

PMZ200-S-T-012

BRACKET

PMZ200-S-T-013

REAR DISC BRAKE PIPE CLAMP

Rle|k| -




PMZ200-S-T-014

CLAMP 3

PMZ200-S-T-015

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-T-016

HEXAGONAL FLANGE BOLT M6x16

PMZ200-S-T-017

HEXAGONAL FLANGE BOLT M10x
1.25x45

R N[

PMZ200-S-T-018

HEXAGONAL FLANGE WITH
GASKET BOLT M6x12

PMZ200-S-T-019

HEXAGONAL FLANGE BOLT M6x35

PMZ200-S-T-020

HEXAGON FLANGE NUTS M6

PMZ200-S-T-021

HEXAGONAL FLANGE BOLT M10x
1.25%95

= O IN|IN] W

MAIN WIRE HARNESS, ELECTRIC PARTS

Part No.

Description

Qty per Vehicel

PMZ200-S-U-001

MAIN WIRE HARNESS

PMZ200-S-U-002

CONVERTOR RELAY

PMZ200-S-U-003

START RELAY

PMZ200-S-U-004

HORN

PMZ200-S-U-005

CONVERTER

PMZ200-S-U-006

ECU

PMZ200-S-U-007

FLASHER

PMZ200-S-U-008

SILICONE BUCKLE STRAP

PMZ200-S-U-009

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-U-010

HEXAGONAL FLANGE BOLT M5x12

PMZ200-S-U-011

HEXAGONAL FLANGE BOLT M6x16

PMZ200-S-U-012

HEXAGONAL FLANGE BOLT M8x12

PMZ200-S-U-013

HEADLIGHT CONTROLLER

PMZ200-S-U-014

©16 CLAMP

PMZ200-S-U-015

LINE CARD ¢13.5 AND ¢13.5

PMZ200-S-U-016

FUEL INJECTOR SHEATH

PMZ200-S-U-017

CABLE LARGE SHEATH

NN NI I AN ENNE




©®
111

o-§ 1 _

11 A

FRONT BRACKET, MOUNTING COMPONENTS

i

7

¥
g -
)

9

>

i

<)
p_~
12
C

Part No.

Description

Qty per Vehicel

PMZ200-S-V-001

LEFT FRONT BRACKET

PMZ200-S-V-002

RIGHT FRONT BRACKET

PMZ200-S-V-003

BUSH

PMZ200-S-V-004

LEFT FRONT BRACKET AND BUSH

PMZ200-S-V-005

WHEEL SPEED SENSOR PLUG-IN
BRACKET

PMZ200-S-V-006

BRACKET RUBBER

PMZ200-S-V-007

HEXAGONAL FLANGE BOLT M6x16

PMZ200-S-V-008

HEXAGONAL FLANGE BOLT M8x70

PMZ200-S-V-009

HEXAGONAL FLANGE BOLT M6x12

PMZ200-S-V-010

HEXAGONAL SOCKET HEAD BOLT
M6x16

PMZ200-S-V-011

HEXAGON FLANGE NUTS M6

PMZ200-S-V-012

AIRCRAFT HEADBANDS

Rl (RN 2 ek




MAIN STAND,SIDE STAND, FLAMOUT SWITCH

3

R e

’-h-* ‘10

b
-
LYo o

e 4 7
-

L

11

Part No.

Description

Qty per Vehicel

PMZ200-S-W-001

FLAMOUT SWITCH

PMZ200-S-W-002

SIDE STAND

PMZ200-S-W-003

SIDE STAND SPRING ¢2.5x95

PMZ200-S-W-004

MAIN STAND

PMZ200-S-W-005

STEP LINER ¢10x(p15x920x9

PMZ200-S-W-006

MAIN STAND SPRING ¢3x115

PMZ200-S-W-007

SIDE STAND RUBBER 25x15x25

PMZ200-S-W-008

HEXAGONAL STEP BOLT ¢12xM10x
25 (STRP HEIGHT 17)

e NI NI I NS

PMZ200-S-W-009

CROSS SHAPED FLAT HEAD BOLT
M6x16

PMZ200-S-W-010

MAIN STAND BUFFER
ADHESIVE(HEIGHT 9mm)

[EnY

PMZ200-S-W-011

25

N

| ‘

@ ,.

—

LOCK SET, CABLE

LAl
o

$F

(0

Part No.

Description

Qty per Vehicel

PMZ200-S-X-001

LOCK SET

PMZ200-S-X-002

CABLE PROTECTOR

PMZ200-S-X-003

PKE CONTROLLER

PMZ200-S-X-004

KEY

PMZ200-S-X-005

SEAT LOCK BASE

RNk [R]-




FUEL TANK LOCK

PMZ200-5-X-008 || ENGTHE50mm,A+B=30mm) 1
SEAT

PMZ200-S-X-007 |CUSHIONCABLE(LENGTH1680mm,A 1
+B=26mm)

PMZ200.5.X.008 |HEXAGONAL SOCKET HEAD BOLT ,
M6x16

PMZ200.5.X.009 |HEXAGONAL SOCKET HEAD BOLT ,

M6x12

3l
; / \,\
— | |
| W ‘
‘ f -
| y A\
2 3 4 ¢ ﬂ‘
Part No. Description Qty per Vehicel

PMZ200-S-Y-001

TOOL BAG

PMZ200-S-Y-002

ALLEN KEY M6

PMZ200-S-Y-003

SCREWDRIVER HANDLE

PMZ200-S-Y-004

DOUBLE SET SCREWDRIVER

PMZ200-S-Y-005

OPEN END WRENCH 10-12

PMZ200-S-Y-006

SPARK PLUG SOCKET

N N I




